



Member
Canadian Testing
Association

KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

PERCUSSION HOLES.

B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS

680426

TC Taseko Mines Ltd.

Box 10

Savona, B.C.

ATTENTION: MR. C. W. DANSEY

Certificate No. K-4687

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Kral No.	Marked	GOLD	SILVER	Cu						
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
1	TKO-1 10 - 20	.006	.06	L.01						
2	20 - 30	.012	.06	.01						
3	30 - 40	.011	.06	.01						
4	40 - 50	.004	.03	L.01						
5	50 - 60	.007	.06	.01						
6	60 - 70	.010	.03	.01						
7	70 - 80	.006	.06	L.01						
8	80 - 90	.005	.06	.01						
9	90 - 100	.009	.06	.01						
10	100 - 110	.006	.06	.01						
11	110 - 120	.006	.06	.01						
12	120 - 130	.005	.06	L.01						
13	130 - 140	.008	.06	.01						
14	140 - 150	.005	.06	.01						
15	150 - 160	.008	.06	L.01						
16	160 - 170	.008	.06	.01						
17	170 - 180	.006	.06	.01						
18	180 - 190	.008	.06	.01						
19	190 - 200	.005	.06	.01						
20	200 - 210	.006	.06	.01						

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.

Registered Assayer, Province of British Columbia



KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

**B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS**

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

TO Taseko Mines Ltd.

Certificate No. K-4687 2

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Krai No.	Marked	GOLD	SILVER	Cu						
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
21	TKO-1	210 - 220	.011	.06	.01					
22		220 - 230	.008	.06	.01					
23		230 - 240	.008	.09	.03					
24		240 - 250	.014	.09	.04					
25		250 - 260	.018	.12	.04					
26	260 - 270	.032	.17	.05						
27	270 - 280	.030	.12	.04						
28	280 - 285	.022	.09	.03						
29	TKO-2	80 - 90	.004	.06	.01					
30		90 - 100	.005	.03	.01					
31		100 - 110	.005	.06	.01					
32		110 - 120	.004	.06	.01					
33		120 - 130	.005	.06	L.01					
34		130 - 140	.004	.06	.01					
35		140 - 150	.003	.06	L.01					
36		150 - 160	.004	.06	.01					
37		160 - 170	.001	.06	.01					
38		170 - 180	.003	.06	L.01					
39		180 - 190	.002	.06	.01					
40		190 - 200	.002	.06	.01					

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.

Registered Assayer, Province of British Columbia



Member
Canadian Testing
Association

KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS

TO Taseko Mines Ltd.


Certificate No. K-4687 3

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Kral No.	Marked	GOLD	SILVER	Cu						
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
41	TKO-2	200 - 210	.003	.06	.01					
42		210 - 220	.003	.06	.01					
43		220 - 230	.003	.06	.01					
44		230 - 240	.003	.06	.01					
45		240 - 250	.002	.06	.01					
46		250 - 260	.003	.06	.01					
47		260 - 270	.001	.06	.01					
48		270 - 280	.001	.06	.01					
49		280 - 290	.003	.06	.01					
50		290 - 300	.002	.06	.01					
51	TKO-3	80 - 90	.002	.09	.02					
52		90 - 100	.002	.15	.09					
53		100 - 110	.002	.15	.08					
54		110 - 120	.003	.06	.04					
55		120 - 130	.001	.06	.02					
56		130 - 140	.001	.06	.02					
57		140 - 150	.002	.09	.02					
58		150 - 160	.001	.09	.03					
59		160 - 170	.001	.09	.03					
60		170 - 180	.001	.06	.02					

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.


Registered Assayer, Province of British Columbia



KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

**B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS**

TO Taseko Mines Ltd.

Certificate No. K-4687 4

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Kral No.	Marked	GOLD	SILVER	Cu						
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
61	TKO-3	180 - 190	.002	.06	.01					
62		190 - 200	.002	.06	.02					
63		200 - 210	.001	.09	.02					
64		210 - 220	.002	.06	.01					
65		220 - 230	.001	.09	.01					
66		230 - 240	.001	.09	.01					
67		240 - 250	.001	.09	.01					
68		250 - 260	.006	.09	.01					
69		260 - 270	.003	.12	.01					
70		270 - 280	.004	.06	.01					
71	TKO-5	60 - 70	.001	.06	L.01					
72		70 - 80	.001	.09	L.01					
73		80 - 90	.004	.09	L.01					
74		90 - 100	.005	.09	L.01					
75		100 - 110	.005	.03	L.01					
76		110 - 120	.005	.06	L.01					
77		120 - 130	.006	.06	L.01					
78		130 - 140	.006	.06	L.01					
79		140 - 150	.002	.06	L.01					
80		150 - 160	.004	.06	L.01					

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.

Registered Assayer, Province of British Columbia



KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

**B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS**

TO Taseko Mines Ltd.


Certificate No. K-4687 5

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Kral No.	Marked	GOLD	SILVER	Cu						
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
81	TKO-5	160 - 170	.002	.06	L.01					
82		170 - 180	.003	.06	L.01					
83		180 - 190	.003	.09	.01					
84		190 - 200	.004	.06	.01					
85		200 - 210	.004	.09	.01					
86		210 - 220	.003	.12	L.01					
87		220 - 230	.004	.12	.01					
88		230 - 240	.004	.09	.01					
89		240 - 250	.002	.06	L.01					
90		250 - 260	.003	.06	.01					
91	TKO-6	260 - 270	.002	.09	.01					
92		270 - 280	.003	.09	.01					
93		280 - 290	.002	.09	.01					
94		290 - 300	.002	.12	.01					
95		50 - 60	.003	.09	L.01					
96		60 - 70	.003	.09	L.01					
97		70 - 80	.002	.09	L.01					
98		80 - 90	.003	.06	.01					
99		90 - 100	.001	.06	L.01					
100		100 - 110	.003	.06	L.01					

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.



Registered Assayer, Province of British Columbia



KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

**B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS**

TO Taseko Mines Ltd.

Certificate No. K-4687 6

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Kral No.	Marked	GOLD		SILVER		Cu					
		Ounces Per Ton	Ounces Per Ton	Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent
101	TKO-6	110 - 120	.002	.09	L.01						
102		120 - 130	.004	.09	.01						
103		130 - 140	.003	.06	.01						
104		140 - 150	.004	.09	.01						
105		150 - 160	.003	.09	.01						
106		160 - 170	.004	.09	.01						
107		170 - 180	.003	.09	.01						
108		180 - 190	.004	.09	L.01						
109		190 - 200	.001	.09	L.01						
110		200 - 210	.001	.09	.01						
111	TKO-7	210 - 220	L.001	.09	.01						
112		220 - 230	L.001	.09	.01						
113		230 - 240	L.001	.09	L.01						
114		240 - 250	L.001	.09	L.01						
115		250 - 260	L.001	.09	.01						
116		260 - 270	L.001	.09	L.01						
117		270 - 280	L.001	.09	L.01						
118		280 - 290	.001	.09	L.01						
119		290 - 300	L.001	.09	.01						
120		20 - 30	L.001	.06	L.01						

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.

Registered Assayer, Province of British Columbia



Member
Canadian Testing
Association

KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS

TO Taseko Mines Ltd.

Certificate No. K-4687 7

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Kral No.	Marked	GOLD	SILVER	Cu						
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
121	TKO-7	30 - 40	L.001	.09	L.01					
122		40 - 50	L.001	.06	L.01					
123		50 - 60	.004	.09	L.01					
124		60 - 70	.001	.09	L.01					
125		70 - 80	.001	.09	L.01					
126		80 - 90	L.001	.09	.01					
127		90 - 100	.001	.06	.01					
128		100 - 110	.001	.09	.01					
129		110 - 120	.001	.12	.01					
130		120 - 130	L.001	.09	.01					
131	TKO-8	130 - 140	L.001	.09	.01					
132		140 - 150	L.001	.09	.01					
133		150 - 160	.001	.09	.01					
134		160 - 170	.001	.09	.01					
135		170 - 180	.001	.09	.01					
136		40 - 50	L.001	.09	.01					
137		50 - 60	L.001	.09	.02					
138		70 - 80	L.001	.09	.02					
139		80 - 90	.001	.09	.01					
140		90 - 100	L.001	.12	.02					

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.

Registered Assayer, Province of British Columbia



Member
Canadian Testing
Association

KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

CERTIFICATE OF ASSAY

B.C. LICENSED ASSAYERS
GEOCHEMICAL ANALYSTS
METALLURGISTS

TO Taseko Mines Ltd.

Certificate No. K-4687 8

Date December 8, 1981

I hereby certify that the following are the results of assays made by us upon the herein described _____ samples

Kral No.	Marked	GOLD	SILVER	Cu	Mo					
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
141	TKO-8 100 - 110	L.001	.09	.02						
142	110 - 120	L.001	.09	.01						
143	120 - 130	L.001	.09	.01						
144	130 - 140	L.001	.09	.01						
145	140 - 150	L.001	.09	.02						
	Composites #1				.001					
	#2				.001					
	#3				.001					
	#5				.001					
	#6				.001					
	#7				.001					
	#8				.001					
	L means "Less than"									

NOTE:
Rejects retained three weeks.
Pulps retained three months
unless otherwise arranged.

Registered Assayer, Province of British Columbia